il e e SRR 7 e

J i i - i e TR L L L e 2 BT 5 e T e T o R i
e pervaha b e s S A Wapsadia Rt L R o et R SeE
:It ik O R e i g 21T g ol K8 amt AR e el I crad MU A ek D S R T o X ot ok e B Y o At CUE Y 5"""'"""'-&&&--5 .5.-4-\..-\.-.-“ A
sehuipe el O RS 2 ¥ i h B8 EE o T o e o A A e b y o ; . v Rl b i SRR gt ALER E " SERRE
o rrnil LT sk nod =Eerh R a5 CEe A 5 A T A opa i L : e Ty AR A e A e L o R A e
et el R o T e e e e Tidi o R T T el K R S e O R e o e R """""'"".-\..--\.--\.:;..-- O e
T S e TR e AL AL R Y ot s i 1T o B R A TR ook e LS R o, LI e ek AT T R A e R R e e
.3.-\..-\..-.-1-__.;..-\.-;-\.3;_ S R R P R B e e R L LR b R o r e A WO Y + 2o b4 0L e e b s e b L R L et L s b LT TR A AL RS R R
B nal s R DT e L P e R R e e b P e e TR e e e R e R BT e s L T e e e SRR e L T e pi R e s e b R e
AR F e o L b : v h | ok o i s T heehe T S ; e s o T R AR e e LR s
he R e e e So R HE P Hheanad R ek A e e A T e A h b
I R R e T - ¥ e R R oo e b TE T S e R e e i H o e b e : H s H R ) ha
b o e e e R T R e e e o s e e T et K R R R R R S e T e e £ T 1 e R e A i i R e T Th
s T e A R e b ek B s e A e e A o oo ; e e e R AL A ;
s PR e A A R e e o e L R el L E SR R i s ; e s L e e s A L
Fdos ] g e A Ak o b e e ReEaLE o e e e R e PR e b o S o G e
a4 R e fmbed re i pooek VA R e = e et e R e Ak e ad R S e ;
shihe ol R ok e e Fo e e ot e R ek o e N Ranodod B o e R R R P A R A,
el S 8 i e : 12 s A e e ke A o R ke ot hed ol A R, e
. 7 5T R e : e Gl e ok o e ek i SRR o e e
et nht s n i L o S e e e = b L e s i Vr R i Aeramn e
St b ] . R B i Rt pE AR A SR S Lok R e
s et L e o A e e LR o e R R L o LR b e ;
5 = £ - s pa ; 2 o P e s R e e AR
2 d o S et R e R A e R T s i AR o
L { e 1 e e ad ; : i e S R : o e e b ; R A R A R o
i R A % T A e S e s R L e e B S s SRR S 2 S G
LEEE ne b . B e T i e e i ] et e R Ry
5 L : L o R £ R R - R e
15 ok L "":'.--\.--__hv::"'".-.-.-;._c‘___*"" el L RS e ,\_::" e e et o EUE R SRS B e __;-’_
X E A ] o -'.'.'i Lrl o LKL . A, X T ..".'k 1 -
ne . R o A o o A e S i
A e R e B P SR e P e bk
s e ool o e o L e e
- = o sk T e P e b A R S
: Rt o > i ; e o e R e 7 i
2 e, e e e o 8 - A e e xa ok =
ot o o e R R R A o
e b R B B R 1 5 e A e b ; o i ke 2k
- Pt L T S e L e R i T b T s e e T e e L
o gl A et el R 2 s s, e g Y fer R R R R e AT T -
i e A e e v e e e b ar e ekt o T o i
e b B e s P i o ik . SRR L 5 e
R R : i
; T Ta
: ol RU [ARY MOWERS

Skl ;
TR R 4]
fes T
._f:-.}w“.”-.
g st ey, ;

TYPE 22445-01

ruff keys into slots in ends of tractor

4} Insert wond:
eountershaft, install pulleys (Ref. 40 and 60) with
The coun-

231 and 232 tractors,
ing kit must first be installed on the tractor. hubs outward and secure with set screws.
rate installation instructions are included with kit. tershalt has the letter "R" stamped on the £3d of the
shaft, If the shaft is removed for any reason be sure
to reinstall with the letter "R" on the right hand side

of tractor,

center mountad mower to Model
a Model 23855 shaft and bear-
Sepa-

To attach the 22445

TNSTALLATION
NOTE
;1" Loosen wing muts of tractor belt guard and
ing guard outward. Position pulley (Ref, 56) B0 There i a slight difference in the width of
1’_h|:; centering plug ie seated in engine sheave, alipn prooves of the two pulleys., The pulley with
holes and secure with washers and capscrews, (Ref, the widest groove {5 for the "B” belt from the
mawear and must he on the right end of tractor

5H and 30)
countershaft.,

9% Imaert the threaded end of support stud {Ref. 48)
{53} Install drive helt (Ref, 57) from pulley previously

|...
through the lower hole located on the left side of ol
mounted on enrine sheave to left pullevy on tractor

tractor frame between the front axle and countershaft,
Securc stud with lockwasher and lock mat. countersghaft. The mower idler pulley omst be in-
gide the drive belf.

(3) Mount the lower end of idier assembly to support =2
stud by placing bracket (Ref. 50) over stud and se- (6) Remove tractor fool resis. Place mower beneath
curing with spring cotter. Position center hole in tractor with mower drive pullev to the right. Posi-
vpper idler link (Ref. §5] over pin on upper front of tion large slotted holes in mower hangers over studs
tractor idler arm and secure with spring cotter. (CONRT ON PAGE 4)

BOLENS PRODUCTS DIVISION

mf Food Machinery & Chemical Cerporatien
" L Port Washington Wisconsin

AND CHIMICAL [
COMR BORATION { R)

L

5
i e 1 e P

FORM NO, 551161 :




Figure 1




Hﬂi'.—! Part |
Ha. | No. |

ROTARY MOWER

Description

Mo,

Reqg'd.

b=« S W ) QNG RO e

S A S
ook G2 b D

o B e
= 2 o =] n

21
22
23
24
253
26
27
28
28
A0
al
32
33
34
35
a6
31
]

40
41
42
43
44
45
46
47

LS

| 1103380 | Capserew 7/16-12 x 1-1/4

| 1703738

1100244 | Lockwasher T/18
1712507 | Cutter Blade L. H.
1712686 | Drive Hub

1707556 | Tlat Washer
1711820 | Wave Washer
101221 | Thrust Washcr
1712671 | Mower Basec
1711821 | Bracket

1712885 | Fronl Shield
1711915 | Spring

1711837 | Idler Bracket
1106932 | Capscrew 1/8-16 x 2
1107382 i Flat Washer 5/16
1185045 | Ball Bearing
1703081 | Idler Pullev :
1104008 | Serrated Washer 3/8
ldler Bolt

Grease Fitling

Lift Bracket
110753853 | Flat Washer 378
1110108 | Lock Wut 3/B-16
1708614 Bracket - L. H.
1712665 Paralle]l Arm

1104857
1711811

[ 1T0BTS5 | Flat Washer

1708754 | Spacer

| 1106519 | Capscrew 3/8-16 x 1

1708613 | Bracket - H. H.
11066T4
1100242 | Lockwasher 5716
1110107 | Lock Nult 5/16-18
1712598 | Cutter Blade - R. H,
1708720 | Arm

1708625 | Hangcr - R, H.
1708626 | Hanger - L. H.
1100243 | Lockwasher 3/8
1712523 | Spacer

1104436
1108544
1708624
1708012

1106821

Belt 35"
Pulley
Flat Washer

1107381 | Flat Washer 1/4
1100241 | Lockwasher 1/4

1145554 | Set Screw 5/16-18 x 3/8

1712666 | Parallel Arm

Capscrew 5716-18 x 374

Woodruff Key 3/16 x 3/4

Capscrew 3/8-16 x 1-1/4
1106832 | Capscrew 1/4-20 x 0/8

=

ST Lo Ry I (LT i e (L L R . B e~ e B N T TS S LR N S I S S U o T S S [T R S R e

Hel. Part i No.
M. Mo, Description Heq'd. |
48 | 1110106 | Lock Nul 1/4-20 a
46 | 1711822 | Stud 1
50 | 1711823 |Idler Arm 1
91 | 135035 | Spring Cotter 1
52 | 1TI0567 | Idler Pullev 1

| 53 | 1711921 | Belt Guide 1

| 54 | 1703011 apring Cotter 1
59 | 17126484 | Idler Link [ 1
6 | 1TUBDOE | Pulley : 1

(5%7/| 1711916 ' Belt 39" - i
58 | 1106882 Capscrew 5/16-18 x 1-1/4 | 8
a8 | 1711914 | Spacer 1
80 | 1TI3055| Pulley 2
61 f.Tll.ElLEi Brackel 1
82 | 1185533 | Drive Pin 4
683 | 1711826 | Bevel Gear 2
G4 | 1703974 | Ball Bearing 4
G5 | 1113528 ) Retaining Ring 4
66 | 1T0A455 [ O¥]1 Seal 2
6T | 1711826 | Blade Shaft 2
BB | 1TOEDEE | Dreather Plug 2
B4 | 1TOH463 | Cover 2
T | 1706464 | (tasket 2
T1 | 1109620 Filler Plug 2
T2 | 1118172 | Screw 10-24 x 5/8 8
73 | 1100240 | Lockwasher #10 B
T4 | 1711827 | Bevel Gear 2
756 | 1708456 | Ball Bearing 2
76 | 1711829 | Gear Housing 1
77 | 1106927 Capscrew 3/8-16 x 1-1/2 &
T8 | 1118730 Retaining Ring 2
TE | 1TORARL [ O] Seal 2
80 | 1T11B24 | Transmission Shaft - 1., I, 1
81 | 1103201 | Capscrew 5/16-18 x 1-3/4 4
B2 | 1110107 | Lock Nut 5/18-18 4
83 | 1710064 | Coupling - Keved 1
84 | 1710063 | Coupling - Plain 1
8% | 1712678| Transmission Shaft - K. H. 1
ge (117009224 Washer As Req.

11701446 | Shim As Req.
87 | 1103466 Sel Screw 5/16-18 x 3/8 2

1800828 Shim - .015" Thick As Reqg.
88 11800751 | Shim - 005" Thick As Reg.
806 | 1100356, Spring Cotter 3/32 1
G0 | 1713084 | Belt Guide 1
81 2

1712525 Spring




-.-'.
.;" .". IE ;
SUPPUErﬁy
STUD

: e .' II.' o - " )

‘;tﬁ“ -CCIUNTEF."' 443
SHAFT 3

| ..-"" g

| BREATHER PLUG ™
FILLER PLUG

Figure 2

on tractor [rame located directly behind foot rests.
Sepure rear end of hangpers to tractor frame with cap-
epraws bul do not tiphten completely. Install drive
helt from mower drive pulley, over beli fightencr
pulley, to pulley on right end of traector countershalt,
Move hangers back on tractor frame as far as possi-
ble and.tightsn capserews in rear of hangers. Re-
place tractor foot rests,

(7) Attach free end of mower lift bracket (Ref. 207 to
arm in front of tractor tool 1lift lever with capsCTrew
and lock nut but do not tighten completely so as to
allow clearance [or lift bracket to slide in the =lot.
e

(8) With the engine drive bell engaged, adjust the
belt guides on the engine sheave s0 that there i ap-
proximately 1/4 inch clearance belween belt and
guides. Next, disengage the drive belt and adjust
belt guide on idler assembly. When correctly pogi-
tioned. the belt will be free irom drag but still re-
main alipned with idler pulley.

() There are two leveling adjustments, With the
mower raised approximately 1 inch ofi the floor ad-
just right and left hand brackets (Ref. 83 and 27} to
level the cutting unit from front to rear. Then
lonsen the bolts in the slotted holes of the parallel
arme, level the mower unit irom side to side and re-

tighten bolts.
OPERATION

Be sure the mower is disengaged before starting the
engine. FOH BEST CUTTING RESULTS IN AVLE-
AGE CONDITIONS THE ENGINE SHOULD BE RUN
AT FTULL THROTTLE TO MAINTAIN SUFFICIENT
BLADE SPEED. For light or medium cutting the
tractor can be =et in the high speed range. For
heavier cutting, or when the engine begins to lag in
nigh range setting, the tractor  speed should he
changed to the low range setting. ‘lhe Versa-matic
control lever should be used to control ground speed
to obtain clean cutting. The mower will not cut clean
when the ground speed is too hiph or when the blade

speed drops.

CAUTION: DEFORE USING MOWER, REMOVE
STONES. WIRE, ETC. FROM ARTA TO BE MOWED,
BE SURE TO AVOID STRIETNG PROTHUDING OB-
JECTS SUCH AS PIPES, ROOTS, EARTH MOUNDS,
ETC. WITH CUTTING BLADE AS THIS COULD RE-
SULT IN DAMAGE TO THE MOWEER. NEVER
PLACE HANDS OFR FEET UNDER MOWER HOUS-
NG WHEN ENGINE 1S RUNNING .

There are twu controls for operating the mower: (1)
the helt tightener lever on the left side ol tractor for
enraging and disengaging the mower blades; (2) the
tool lift lever on right =ide of tractor to raise and
lovwer thie mower.

The right side belt is under constant spring tension
and the tightener pulley is only to absorb belt slack
when the mower i= raised to a Ligher operating po-
sition. If, after use, the bell stretches adjustment
should be made by moving both mower hangers hack-
ward on the tractor frame. When the belt i= too
loose, the idler holt will strike the tractor frame
when mower ig rafised reducing belt tension. Ten-
sion of the engine drive bell is adjusted by nse of
the three holes in upper link of mower idler assembly.

The heirht of cut is resulated by raising or lowering
the mower with the tractor tool lift lever, The pur-
pose of the mower runners is to prevent scalping on
uneven ground and not to support the mower during
operating. To transport, disengage the mowerblades
and lock tractor taol lft lever in extreme backward
position.

CUTTING BLADES

The mower is designed with a right hand blade ro-
tating counterclockwise and a lelt hand blade ro-
tating clockwise which are assembled at approxi-
mately 00 degrees to each other. If the blades are
removed for sharpening or replaccment, be sure
thev are correctly reinstalled in regard to direction
of rotation and relative position to one another. Be
sure the hlades are mounted securely.

Maintaining sharp cutting edpes on the blades will
alwave rive best cutting results by cutting the grass
blades instead of beating them off. When sharpening
blades he sure to grind equal portions off both ends
of blade to maintain a balanced blade asan unbalanced

lade will cause excessive vibration. Before replac-
ing blades, check balance by centering the blade on
a straight edpe.

LUBRICATION

Each gear housing cover s aquipped withh an upper
breather plug and a lower oil filler plug. The gear
housings are filled at the factory to lewvel of filler
plug hole with SAF #80 gear lubricant. Check oil
level before using mower and regularly thereafter.
Maintain oil level to filler plug holes at all times,
Lubricate grease fitting on belt tightencr pulley with

‘pressure gun grease. ILubricate all linkages with

light oil to insure free movement at all moving joints.




